
 12

8.2 Parts List        BA_, BS_ 
 

NO. BA_ BS_ DESCRIPTION QTY NOTE 

1 683171 
 

 
683224 BOLTBOLT 66 M8x1.25x110M8x1.25x105 

2 631329 631329 PLAIN WASHER 20 M8 
3 681300 681300 SPRING LOCK WASHER 14 M8 
4 628012 628012 NUT 6 M8x1.25 
5 TAB. 1 TAB. 1 O’RING 4  
6 771523 711502 VALVE STOPPER 4  
7 TAB. 2 TAB. 2 BALL 4  
8 711227 711382 VALVE SEAT 4  
9 711226 711380 OUT CHAMBER 2  

10 802708 
 

 
711506 

MANIFOLD 
ASSEMBLYMANIFOLD 22  

11 683055 683055 BALL VALVE 1 1/4” 
12 790911 790911 NAME PLATE 1  
13 621102 621102 BOLT 4 M6x1x22 
14 711405 711405 BASE 2  
15 TAB. 3 TAB. 3 O’RING 4  
16 TAB. 4 TAB. 4 BODY ASSEMBLY 1  

17 682727 
 

 
621155 BOLTBOLT 88 M8x1.25x60M8x1.25x40 

18 771123 771123 CUSHION 4  
19 631328 621328 PLAIN WASHER 4 M6 
20 681855 681855 SPRING LOCK WASHER 4 M6 
21 628010 628010 NUT 4 M6x1 
22 771132 771132 ACCESSORY TOOL 1  

NOTE) NO.12(NAME PLATE) IS NOT INDICATED IN EXPLODED VIEW 
 

 
TAB. 1 O’RING (P-26) 

 
TYPE BA/BS_ MATERIAL 
B_C 640025 NBR 
B_N 640025 NBR 
B_T 643025 PTFE 
B_S 684114 EPDM 

 
 

TAB. 2 BALL 
 

TYPE BA/BS_ MATERIAL 
B_C 771526 CR 
B_N 771525 NBR 
B_T 771524 PTFE 
B_S 771979 EPDM 

 
TAB. 3 O’RING (G-25) 

 
TYPE BA/BS_ MATERIAL 
B_C 640130 NBR 
B_N 640130 NBR 
B_T 643130 PTFE 
B_S 684113 EPDM 

 
 

TAB. 4 BODY ASSEMBLY 
 

TYPE BA_ BS_ 
B_C 802979 802984 
B_N 802980 802985 
B_T 802978 802983 
B_S 803506 803507 



 13

 
8.3 Parts List        BODY ASSEMBLY 

 

NO. 

BA_8029788
02979802980
80298180350

6 

BS_8029838
02984802985
90298680350

7 DESCRIPTION QTY NOTE 

16-1 TAB. 1 TAB. 1 DIAPHRAGM 2  
16-2 640144 640144 O’RING 2 G-95 NBR 
16-3 640020 640020 O’RING 2 P-22A NBR 
16-4 640013 640013 O’RING 2 P-14 NBR 
16-5 771337 771337 GUIDE 1  
16-6 710578 710578 CENTER ROD 1  
16-7 771336 771336 BUSHING 2  
16-8 TAB. 2 TAB. 2 O’RING 4  
16-9 708770 708506 CENTER DISK 2  

16-10 681849 681849 NUT 2 M8x1.25 
16-11 681880 681880 CONED DISK SPRING 2 M8 
16-12 780029 780029 BODY A 1  
16-13 771347 771347 GASKET 1  
16-14 780030 780030 BODY B 1  
16-15 771342 771342 CUSHION 2  
16-16 771344 771344 CENTER DISK 2  
16-17 771483 771483 CUSHION 1  
16-18 683089 683089 SLEEVE ASSEMBLY 1 *1 (683123) 
16-19 802835 802835 C SPOOL VALVE ASS’Y 1  
16-20 771695 771695 CAP 1  
16-21 640022 640022 O’RING 1 P-24 NBR 
16-22 771350 771350 RESET BUTTON 1  
16-23 640002 640002 O’RING 1 P-5 NBR 
16-24 771589 771589 MESH 2  
16-25 771465 771465 SILENCER 1  
16-26 832141 832141 VALVE GUIDE ASS’Y 2  
16-28 710577 710577 SPRING 2  
16-29 632752 632752 SPRING PIN 2 Ø2x8 

 
 

TAB. 1 DIAPHRAGM 
 

TYPE BA/BS_ MATERIAL
B_C 770971 CR 
B_N 770973 NBR 
B_T 770933 PTFE 
B_S 771972 TPO 

 
 

TAB. 2 O’RING (P-8) 
 

TYPE BA/BS_ MATERIAL
B_C 640005 NBR 
B_N 640005 NBR 
B_T 643005 PTFE 

B_S  
 

 
 

 
 
 



 11

 
 




